
DEBRISMASTER™

BATTERY & 
GAS SWEEPER

REPLACEMENT

PARTS LIST

COVER & CHASSIS

ASSEMBLY

PARTS DRAWING
(SEE PAGE 8 FOR PARTS LIST)

PAGE 1
PN 222720 - DebrisMaster Parts List - Printed in USA 06/29/07



PAGE 2

DEBRISMASTER™

CONTROLS & FILTER

PARTS DRAWING



PAGE 3

DEBRISMASTER™

CONTROLS & FILTER

REPLACEMENT PARTS LIST

____________________________________
Ref Part Description Qty Part
No No
____________________________________

1a Dashboard Panel (Gas) 1 462489
1b Dashboard Panel (Battery) 1 454338
2a Key Switch (Gas) 1 462497
2b Key Switch (Battery) 1 454346
3 Remote Switch 1
4 5 X 12 Screw 2 462519
5 Battery Charger Connector 1 462527
6 12V Circuit Board 1 462535
7 M6 X 8 Screw 8 462543
8 6 X 18 Washer 1 453927
9 M6 Nut 2 448966

10 6 X 25 Screw 1 1105502
11 Complete Filtershaker Lever 1 2310105
12 Filtershaker Rail 1 462578
13 6 X 25 Screw 1 462586
14 Terminal Block 1 466255
15 Battery Charger Connector 1
17a 28” Pleated Paper Filter 1 454427
17b 36” Pleated Paper Filter 1 451053
18a 28” Filter Gasket Kit 1 454435
18b 36” Filter Gasket Kit 1 466298
19 Wire Harness 1 467235
20 M 18 Nut 1 454443
21 Filtershaker Spring 1 454451
22 OR Gasket 1 454478

____________________________________

____________________________________
Ref Part Description Qty Part
No No

____________________________________
23 Pin 1 454486
24 Inner Snap Ring 1 454494
25 Articulated Bar 1 454508
26 10 X 16Screw 2 454516
27 28” Back Side Flap 1 454524
27 36” Back Side Flap 1 466301
28 Right Side Flap 1 454532
29 Inner Flap 2 454540
30 3.5 X 9.5 Screw 16 454567
31 4 x 16 Screw 8 454575
32 M4 Nut 8 454583
33A 28” Flap Fixer 1 467189
33B 36” Flap Fixer 1 2150029
34 28” Front Draw Rubber Gasket 1 466328
34” 36” Front Draw Rubber Gasket 1 466336
35 28” Front Draw Para 1 466344
35 36” Front Draw Para 1 466352
36 12 Volt, 115 AMP Battery 1 438278
37 Battery Tray 1 466360
38 5 x 10 Washer 4 466379
39 Left Side Flap 1 454559
40 Accelerator Lever 1 466387
43 Drive Cable Transmission 1 467227
45 250V Fuse 1 466417
46 250 Volt, 1.25 AMP Fuse 1 454672

____________________________________



DEBRISMASTER™

BRUSH ASSEMBLY

PARTS DRAWING

PAGE 4



DEBRISMASTER™

BRUSH ASSEMBLY

REPLACEMENT PARTS LIST

PAGE 5

____________________________________
Ref Part Description Qty Part
No No
____________________________________

1 Complete Traction Handle 1 448680
2 Handle Locking Cap 1 448699
3 Turn Adjuster 3 448702
4 Sidebrush Drive Lever 1 466425
5 6 X 16 Screw 5 448591
6 6 X 12 Washer 10 448737
7 Sheath Retainer Block 1 467200
7b Sheath Block Support 1 467219
8 Brush Height Adjusting Arm 1 466441
9 Drive Cable Sheath 1 466433

10 Drive Cable 1 454710
11 5 X 6 Dowel 2 448796
12 Wire Fixing Screw 2 448818
13 8 x 17 Washer 6 448826
14 M8 Nut 3 454761
15 8 X 25 Screw 4 454737
16 Belt Lever Adjuster 1 448850
17 Traction Spring 1 448869
18 Belt Adjuster Screw 1 448877
19 Belt Tightener Roll 1 448885
20 Roller Bearing 2 448893
21 Inner Snap Ring 2 454311
22 Spacer 1 454877
23 Belt Tightener Bracket 1 448923
24 Rocker Pin 1 448931
25 Bushing 2 466468
26 Rocker 1 466476
27 M6 Block Nut 6 448966
28 12 X 40 Screw 2 448974
29 Front Wheel Pivoting Support 2 448982
30 6 X 20 Screw 6 448990
31 5 X 70Screw 6 449008
32 M5 Nut 6 449016
33 Upper & Lower Brush 3 451061
34 Brush Shaft 1 466484
35 5 X 5 X 15 Key 1 449040
36 Spacer 2 466492
37 Dowel 2 466506
38 Universal Bearing Support 2 466549
39 Bearing 2 466557
40 Outer Snap Ring 3 453854
41 Rubber Handle Cover 2 453501
42 Brush Adjusting Pin 4 453838
____________________________________

____________________________________
Ref Part Description Qty Part
No No
____________________________________

43 Brush Adjusting Bracket 4 466565
44 Block Nut 1 466573
45 Main Brush Adjusting Handle 1 466581
46 M 12 Nut Ring 1 466603
47 Block 1 466611
48 Pulley 1 466638
49 2-Race Pulley 1 466646
50 6 X 10 Screw 1 448591
51 6 X 24 Washer 2 448567
52 Sheath +Side Brush Cable 1 467197
53 Side Brush Lifting Cable 1 453730
54 17 X 34 Pin 1 453722
55 Clamp 1 453714
56 8 x 16 Screw 1 448648
57 Side Brush Lifting Cable 1 466654
58 8 x 32 Washer 1 453668
59 Side Brush Ring 1 453684
60 Balls 6 453641
61 Side Brush Toothed Ring 1 435692
62 Bushing 2 466662
63 Bushing 1 453625
64 Bearing 2 1453617
65 Idle Toothed Ring 1 453706
66 Outer Snap Ring 1 466670
68 Bushing 1 466689
69 Pulley 2 466697
70 Side Broom Drive Belt 1 466913
72 Side Brush Support Bracket 1 453412
73 Sidebrush Flange 1 453420
74 Sidebrush 1 451088
75 Pulley 1 453439
76 6 X 10 Screw 3 453447
77 Spacer 2 454850
78 M12 Block Nut 2 453366
79 8 x 10 Screw 2 448672
80 8 X 24 Washer 2 466735
81 12 X 24 Washer 4 466743
82 10 x 21 Washer 4 466751
83 Fixing Screw 2 466778
84 Outer Snap Ring 4 453846
85 Washer 2 453803
86 Bearing 1 453498
87 Spacer 1 454877
____________________________________



PAGE 6

DEBRISMASTER™

MOTOR ASSEMBLY

PARTS DRAWING



PAGE 7

DEBRISMASTER™

MOTOR ASSEMBLY

REPLACEMENT PARTS LIST

____________________________________
Ref Part Description Qty Part
No No
____________________________________

1 6 X 10 Screw 3 466786
2 6 X 24 Washer 4 453404
3 Reductor Drive Pulley 1 466794
4 M6 Block Nut 12 448966
5 Spring 1 220501
6 Ball 1 466816
7 6 X 18 Washer 12 453927
8 6 X 16 Screw 8 448729
9 Reductor Cover 1 466824

10 Reductor Body 1 466832
11 Greaser 1 466867
12 Bearing 8 466840
13 Spacer 6 466859
14 M6 Nut 6 462462
15 5 X 5 X 20 Key 1 466875
16 Reductor Idle Shaft 1 466883
17 Brush Drive Shaft 1 466891
18 Reductor Drive Shaft 1 466905
19 Reductor Drive Shaft 1 466921
20 6 X 35 Screw 6 466948
21 Pin 1 466956
22 Brush Adjusting Race 1 466964
23 15 X 28 Washer 1 466972
24 Air Conveyor 1 466980
25 Butterfly Valve Shaft 1 466999
26 Hand Grip 1 467006
27 Butterfly Valve 1 467014
28 Butterfly Fixing Valve 1 467243
29 Fan Bushing 1 467022
30 Fan 1 467030

____________________________________

____________________________________
Ref Part Description Qty Part
No No
____________________________________
31 M8 Block Nut 8 454761
32a 2 Hubbed Joint (Gas) 1 467278
32b 2 Hubbed Joint (Battery) 1 467251
33 6 X 10 Dowel Screw 3 453560
34 5 X 5 X 20 Key 1 466875
35a Gas Powered Motor 1 467057
35b Electric Motor 1 467065
36 Vibration Damper 4 467073
37a Gas Motor Support 1 467081
37b Electric Motor Support 1 467103
38 Grey Wheel Cover 2 454656
39 6 X 10 Screw 3 448591
40 6 X 24 Washer 4 448567
41 Outer Snap Ring 4 454664
42 Bearing 2 453498
43 Exagonal Bearing 2 454184
44 Bearing 2 454192
45 Wheel 2 454168
46 6 X 16 Screw 4 454141
47 6 X 12 Washer 4 448737
48 5 X 5 X 15 Key 3 449040
49” 28” Brush Shaft 1 467111
49” 36” Brush Shaft 1 467162
50 Dowel 3 467138
51 Support 2 454133
52 Pulley 1 459577
53 Belt 1 202711
54 Outer Snap Ring 3 453854
55 M5 Nut 1 449016
56 5 X 20 Screw 1

____________________________________



DEBRISMASTER™

COVER & CHASSIS ASSEMBLY

REPLACEMENT PARTS LIST

PAGE 8

Address:
777 South Street

Newburgh, N Y 12550-0606
TEL:

(800)835-7812 ! (845)565-8850
FAX:

(800)752-6883 ! (845)565-9392
URL:

www.mastercraftusa.com
E-Mail:

mail@mastercraftusa.com

PN 222720 - DebrisMaster Parts List - Printed in USA 06/29/07

_____________________________________
Ref Part Description Qty Part
No No
_____________________________________

1a 28”Upper Cover (Gas) 1
1a 36” Upper Cover (Gas 1
1b 28”Upper Cover (Battery) 1 448524
1b 36” Upper Cover Battery 1 462373
2 M8 X 15 Knob 2 448532
3a 28” Front Draw Gasket 1 448540
3b 36” Front Draw Gasket 1 462381
4 Tek Lock 4 448427
5a 28” Complete Handle 1 448559
5b 36” Complete Handle 1 462403
6 6 X 24 Washer 2 448567
7 6.3 X 19 Screw 2 448575
8a 28” Front Draw 1
8b 36” Front Draw 1 462411
9 Grey Dashboard 1 448583

10 6 x 10 Screw 2 448591
11 6 X 12 Washer 2 448737
12a Handle Grip (Gas) 1 453501
12b Handle Grip (Battery) 1 448613
13a 28” Back Draw Gasket 1 448621
13b 36” Back Draw Gasket 1
14 8 X 16 Screw 6 448648
15 8 X 24 Washer 4 453404
16a 28” Gas Sweeper Frame 1 499722
16a 36” Gas Sweeper Frame 1 499730
16b 28” Battery Sweeper Frame 1 488749
16b 36” Battery Sweeper Frame 1 499757
17 8 x 10 Screw 8 448672
18 Complete Right Side Casing 1 499765
19 Complete Left Side Casing 1 499773
20a 28” Complete Front Bumper 1 2459216
20b 36” Complete Front Bumper 1 460044
21 M6 X 18 / 20 X 9 Foot 2 462454
22 M6 Nut 2 462462
23a 28”Grey Back Draw 1 448605
23b 36” Grey Back Draw 1 462470

_____________________________________


